

TEST CERTIFICATE

RubbaGrass™ over a natural grass sub-base

Supplied by
The Rubber Company

has been tested in accordance with NF EN 1177:2018 – Method 1*
for Determination of Impact Attenuation, achieving a result of:

<p>Calculated Critical Fall Height Value uncertainty of $\pm 7\%$</p>	<p>> 3.0 m</p>
---	--------------------------

*Not all tests carried out are within our scope of ISO 17025 Accreditation.



Richard Nixon
Technical Director

Certificate Number 19508/5928

ISSUE DATE 02/05/2019

Note: The results contained within this report apply to the sample provided and test conditions detailed. Whilst the methods described in BS EN 1177:2018 can be used to assess the impact attenuation performance of surfaces, attention of users is drawn that the behaviour of some materials can be highly variable and dependent on prevailing test conditions and that test results will likely vary over time or with climatic conditions. The testing of a mature, fully established installation of this type of product may provide a more comprehensive report. Reference should always be made to the laboratory report relating to this certificate to ensure relevance to the intended situation. See report 19508/3708.

*Not all tests carried out are within our scope of ISO 17025 Accreditation.



HEADQUARTERS

Sports Labs Ltd
1 Adam Square,
Brucefield Industry Park
Livingston EH54 9DE
Scotland, United Kingdom

Tel: +44 (0) 1506 444 755
Email: info@sportslabs.co.uk
Web: www.sportslabs.co.uk

REGIONAL LOCATIONS

- USA
- Morocco
- Turkey
- South Africa
- Netherlands
- Belgium
- Norway
- Israel